
Yamaha Wolverine Laminated Glass Windshield 
P/N: 14308 

Fits: 2021 Rmax 1000 and 2021 R-Spec X-2 850 
 

Installation Instructions: 

Includes: 
1. (1) Windshield and Frame As-

sembly (14308-01) 
2. (1) Hand Wiper (12841) 
 

Hardware Kit: 
1. (2) Brackets (14308-02) 
2. (2) 1/4-20 x 1-3/4” Lg. Button 

Head Screw (Stn Stl) 
3. (2) 1/4-20 x 3/4” Truss Head 

Screw-Black 
4. (2) 1/4-20 x 1-1/4” Lg. Truss 

Head Screw-Black 
5. (2) 1/4” x 1-1/4” Fender Wash-

er-Black 
6. (2) Female Vent Thumbscrews 

(1.72” dia. Female Thread) 
7. (2) Rubber Screw Caps-Black 
8. (6) 1/4” Nylon Flange Nut-

Black 
9. (2) 2” Rubber Coated Straps 
10. (1) 1/16” x 41” Bubble Edge 

Trim (Top) 
11. (1) 1/16” x 52” Bubble Edge 

Trim (Bottom) 
12.  (2) Aluminum Vent Covers   

(13749-01, RH & LH) 
13. (1) Logo Sticker 
 

Tools Needed: 
1. Phillips Screwdriver 
2. 7/16” Wrench 
3. Allen wrench 

 
 

Installation should be done by a 
certified technician.  Set the park-
ing brake before doing anything. 
 
Installation: 
1. Inspect parts for damage from shipping.  

Once, the product has been installed it can 
not be returned. 

2. Slide the edge trim over the top and bottom 
edges.  The 41” goes on the top and the 52” 
goes on the bottom. 

3. Remove the stock hood and set aside. 
4. Put the rubber coated straps around the bot-

tom of the cage. 
5. With the help of a friend set the windshield 

frame into  place. 
6. Using the brackets and 1-3/4” long screws 

and nylon nuts attach the top to the cage 
gusset on the stock cage.  Attach the other 
end of the bracket to the windshield frame 
with the 3/4” long screws and nylon nuts.  
Do not tighten yet. 

7. Using the remaining 1-1/4” screws, nylon 
nuts and large fender washers  attach the 
bottom to the rubber straps.  The large 
washers will go on the outside. Do not 
tighten yet. 

8. Once everything is on place tighten all the 
hardware and slide the rubber screw caps 
over the two screws on the bottom. 

9. Slide the one end of each vent into the slot 
in the frame and screw the thumbscrews 
over the studs holding the vents in place. 

10. Follow the instructions on the hand wiper 
for installation procedure. 



Fig.1 

Fig. 2 

Fig. 3 

Fig 4 

Fig. 5 

Fig. 6 

Fig. 7 

Fig. 8 


